
Prices
updated

Cyclone C                                          530C
10/03/08

S/N: Y04-23530C - Current
Bubbl Part# Description Qty.

            CYBEX PERSONAL ENTERTAINMENT MONITOR (PEM)

hoose color: Black Chrome, Platinum Sparkle, Metaltone Gold, Textured Black, White or Custom
* FOR USE ON UNITS ORIGINALLY CONFIGURED FOR A/V >B03
                    NOT AVAILABLE AS A SERVICE RETRO KIT

NS AD-18456-Q* PCA, A/V, I/O Board 1 $150.00
NS AF-18506* Plate I/O Board 1 $2.50
NS AF-20679* Bracket, SLANT Mount,TV Arm >B08-14 (mounts to console) 1 $113.75
NS SK-20695* Kit,Bracket, FLAT to SLANT Mount,TV Arm <B08-14 (adaptor mount) 1 $17.50
NS AW-17694* Cable & Audio Jack 1/4 in to 3.5mm (console audio input) 1 $24.00
NS AW-20422 Cable, A/V I/O (signal and device power jumper) 1 $32.60
NS AW-20111* Cable E5, RJ45                                                   (tv to display board) 1 $6.00
NS CN-20449 Adapter, Right Angle, 2.1mm Male DC 1 $11.25
NS CN-17687* Connector, Adaptor, 1/4 Plug to 1/8 Jack (replaceable headhone jack) 1 $5.55
NS CP-20794* Monitor, CYBEX, 15" ASTC (with remote hardware and manual) 1 $1,500.00
NS CP-20665 Monitor, CYBEX, 15" SECAM/PAL (with remote hardware and manual) 1 $1,450.00
NS DE-18571* Decal, I/O Mounting Plate 1 $0.50
NS DE-20198-4* Decal, Warning, A/V 530C, 530R, 530S 1 $1.75
NS EH-00986* Tie Wire T B Tyb-25M (secures controler to bracket) 2 $0.25
NS FS-17698* Clamp, Headphone Adapter 1 $3.55
NS FS-18082* Bracket, Headphone Jack Mount 1 $1.25
NS HS-15706* Screw, 8-16x.50 PnHd Phil Steel Blk Zn (headphone jack to bracket) 2 $0.40
NS HS-20036* Screw, 5/16-18x1.50, ScHd, Stl, Zn (bottom tube to console support) 1 $1.00
NS HS-41187* Screw, 8-16x03215 Plastite 2 $0.25
NS HW-18123* Washer .344id x .75od (bottom tube to console support) 3 $0.32
NS HW-53018* Washer 5/16 Split Bo (bottom tube to console support) 1 $0.16
NS HX-17711* Cap, Plug, Plastic   7/16 Black (rear tv mount tube) 2 $0.15
NS HX-20221* Wrench, Allen, Round Tip 3mm (monitor mounting screws) 1 $3.75
NS LT-20146* Poster, PEM A/V Install 530C 1 $0.75
NS LT-20147* Instructions, PEM A/V Install 530C 1 $0.75
NS LT-20219* Warranty Information Cybex PEM 1 $0.75
NS SW-17888-4* Keypad, Overlay, A/V   (mounts to bottom of console) 1 $68.00
NS HA-20175 Headphones, SINGLE , 3.5mm (one headset only) 1 $17.50
NS HA-20460 Headphones, BULK 20 Pack, 3.5mm (20 headsets) - $120.00
NS CP-20215 Remote Control, CYBEX PEM        ANALOG ONLY - $12.00
NS CP-20988 Remote Control, CYBEX PEM        DIGITAL ONLY (for CP-20974) - $18.00
NS KCP-21286 Hardware Kit, Monitor Mount (incl.: HS-20731,HW-21285,HW-21214) - $1.50
NS HS-20731 Screw, M4x10 ScHd Stl, Blk  (mounts monitor to bracket) - $0.20
NS HW-21285 Washer, Lock, M4 Zn (mounts monitor to bracket) - $0.10
NS HW-20214 Washer, Flat, M4 (mounts monitor to bracket) - $0.10
NS PL-20746 Cover, Rear Monitor, Access - $23.35

1-German;2-French;3-Spanish;4-English;6-Japanese;7-Swedish; 8- Russian

GO
BACK HOME



NS TR-20203 Power Supply, 12VDC, 12-240VAC, 6.0 A                          (PEM) - $116.50
NS AW-14007 Power Cord, A/V Monitor    NEMA 5-15    115V/15A - 60Hz - $7.00
NS AW-14007 Power Cord, A/V Monitor    NEMA 6-15    250V/15A - 60Hz - $7.00
NS WR-14012 Power Cord, A/V Monitor    CEE   7/7       230V/10A - 50Hz      EURO - $14.25
NS AW-20192 Power Cord, A/V Monitor    JIS C3306     100V/3A  -  50/60Hz JAPAN - $45.00
NS AW-20193 Power Cord, A/V Monitor, IEC60320-C13  230V/13A - 60Hz UK - $40.00

NS RACP-19879 Monitor, CYBEX, 15" NTSC/PAL      (Analog) (FLAT mount) - $1,055.00
NS RACP-20126 Monitor, CYBEX, 15" NTSC/PAL     (Analog) (ANGLEmount) - $1,083.00
NS RACP-20665 Monitor, CYBEX, 15" SECAM/PAL    (Analog) (ANGLE mount) - $1,055.00
NS RACP-20794 Monitor, CYBEX, 15" ASTC/NTSC (Digital) (ANGLE mount) - $1,100.00

AUDIO VISUAL OPTION (A/V)
VIDEO ONLY  >Y10-05530C9004CN

N/S SCK-18741 Kit, AV,Bracket, Complete (includes all items below w/instructions) 1 $335.00
N/S AX-18751-4 Assy, TV Support 530C/530R 1 $160.00
N/S AD-18456-Q PCA, A/V, I/O Board 1 $150.00
N/S AF-18506 Plate I/O Board 1 $2.50
N/S AW-18458 Cable, A/V I/O   530C 1 $26.00
N/S DE-18571 Decal, I/O Mounting Plate 1 $0.50

CABLES
72 AW-17878 Cable, Frame Harness 530C 1 $44.60

321 AW-18159 Cable, Console Harness, 530C 1 $40.00
77 AW-18366 Cable, Ground LOWER 530C 1 $4.60

323 AW-18367 Cable, Ground, UPPER 530C 1 $4.15
AW-18162 Cable, Harness GENERATOR                     530R (gen. to lower PCB) 1 $6.30
AW-18161 Cable, Harness BRAKE                              530R (brake to lower PCB) 1 $5.80

NS TR-18231 USA, External Power Supply, 115VAC to 9VDC OPTIONAL $99.00
NS TR-18230 EURO, External Power Supply, 250VAC to 9VDC OPTIONAL $99.00

CONSOLE

200 AC-18234-4 Assembly, Console,w/ Display Board, 530C PURCHASE ONLY 1 $959.70

301 AD-17872-Q PCA, 530 Main Display (Rev. 1.35-7/28/05) 1 $620.00
302 AD-18025-Q PCA, Battery- Charger Display 1 $109.00
303 AF-18076 Plate, Mounting, Console 1 $22.00
303 AX-18295-4 Assy, Console Battery Door- English 1 $15.50
318 DE-18249-4 Decal, Error Codes ENGLISH 1 $0.50
305 DE-18250-4 Decal, Battery Warning ENGLISH 1 $0.69
306 DE-18253-4 Decal, C-Safe Port ENGLISH 1 $0.25
307 DE-18375 Decal, Dielectric DOT 1 $0.10
308 EC-19747 Batter, NiMh 1800+MAH 5 $2.50
324 EC-19236 Sensor, Polar Wireless Remote Mount w/Cable  530C 1 $40.00
309 HS-11894 Screw SEMS, 6-32x.25 PNHD (battery-charger display to main board) 4 $0.15
37 HS-15706 Screw 8-16x.50,PNHD, STL,BL (console mount plate to console rear) 4 $0.40

310 HS-16939 Screw SEMS, 10-32x.75, PNHD,BLK,ZN (Battery cover screw) 1 $0.25
320 HS-18311 Screw 8-16x.75, PNHD,Phil, STL, BL (console screws,rear to front) 4 $0.42
311 HS-41187 Screw SLFTP, 8-16x.3 (display PCA to inside of front console housing) 7 $0.25
312 HX-17711 Plug, Hole Plastic 7-16 Blk,                                                                  ( a/v 1 $0.15
325 HX-17788 Tape, Dbl Sided, .032thk                                                                  (under 1 $0.70
76 HX-18369 Standoff Hex, Nylon 6-32x1-4 (console mounting plate) 4 $1.10

1-German;2-French;3-Spanish;4-English;6-Japanese;7-Swedish; 8- Russian

1-German;2-French;3-Spanish;4-English;6-Japanese;7-Swedish; 8- Russian

          RACP MONITORS ARE FOR WARRANTY ONLY Move cursor HERE for more INFO



313 PL-17686 Tab, Book Holder 2 $1.70
314 PL-18077 Console, Plastic, FRONT 1 $28.00
315 PL-18078 Console, Plastic, REAR 1 $28.10
316 SW-17887-4 Keypad Overlay,530 Membrane, TOP ENGLISH 1 $91.00
317 SW-18273-4 Keypad Overlay,530C/R, BOTTOM NO A/V              ENGLISH 1 $47.75
317 SW-17888-4 Keypad Overlay,530C/R, BOTTOM WITH A/V          ENGLISH 1 $68.00
316 SW-17887-X Keypad Overlay,530 Membrane, TOP INTERNATIONAL 1 Varies
317 SW-17888-X Keypad Overlay,530C/R, BOTTOM INTERNATIONAL 1 Varies
316 SW-20702-4 Switch Menbrane, IFI  TOP      UK 1 $119.35
317 SW-20703-4 Switch Menbrane, IFI  BOTTOM A/V    425T / 445T / 455T       UK 1 $250.00
405 AX-18257 Assy, Handrail w/ C-HR 530C 1 $290.00
NS SK-17827 Assy, Kit, Contact Heart Rate (C-HR) Grips/Pair 1 $42.50
NS AX-18225 Assy, Contact HR Grip, Pair, Short 1 $25.00
201 AX-18297-4 Assy, Snack Tray 530C 1 $43.35
415 DE-18181-4 Decal,530 Instructions, ENGLISH 1 $2.95
416 DE-18182-4 Decal, HR Zone, ENGLISH 1 $4.85
52 HW-53018 Washer 5-16 Split SS, BLK   (handlebar to frame upright) 4 $0.16
41 HS-18157 Bolt, 5-16-18x1.25 BTHD, SS, BLK (handlebar to frame upright) 4 $0.80

320 HS-18311 Screw, 8-16x.75, PNHD,PHIL, STL, (support bracket to snack tray) 4 $0.42
40 HS-18127 Bolt, 1-4-20x1.25 BHCS,SS, BLK (support bracket to console) 4 $0.50
53 HW-00180 Washer, Split,1-4, SST,BLK, PASS (support bracket to console) 4 $0.25
60 HX-18287 Plug, Hole, Plastic, 1", Black 1 $0.30
 COVERS

409 AX-18264 Assy,Cover, RIGHT                                         530C 1 $162.00
414 AX-18265 Assy,Cover, LEFT                                           530C 1 $162.00
68 PL-18239 Cover, Top, Cap 1 $57.95
67 PL-18235 Cover, Top Cap, Front Collar 1 $14.45

412 EC-18319 Fan, Cooling w/ Wire Connector 1 $20.00
411 DE-18801 Decal, "CYCLONE" 1 $1.65
410 DE-18243 Decal, CYBEX 1 $4.25

Hardware, cover mounting
413 HS-18320 Screw,6-19x1/2",Pnhd Phil,ZN,P         (fan mounting screws) 4 $0.10
37 HS-15706 Screw, 8-16x.50,PNHD, STL, BLK, ZN   (side covers) 8 $0.40
47 HS-41006 Screw 10-24 X.50  Phil Pan TT SS (side covers, front collar) 7 $0.20
44 HS-18290 Screw, SLFPT, 10c2.5,SS (top cap cover) 4 $0.50

DRIVE SYSTEM
BRAKE

63 AX-18377 Assy, Eddy Current Brake w/Generator 1 $506.00
371 AF-18355 Brake Shield Cover 1 $6.00
372 HS-11977 Sems 8-32X0.38 Pnhd Phil Ext (brake cover to brake) 2 $0.50
26 EH-00472 Ty Wrap, TY 23M  (eddy current brake harness) 2 $0.20
79 HX-18357 Strip, Insulating (under eddy current brake) 2 $5.00
81 HW-18356 Washer Insulating   (eddy current brake) 4 $3.70
80 HX-18406 Sleeve, Insulating (eddy current brake) 4 $0.55
78 HW-00123 Washer , SAE #10. STL ZN (eddy current brake) 4 $0.25
33 HS-13765 Screw, 10-32x1, SCHD,STL,ZN (eddy current brake) 4 $0.27
84 HX-18407 Cap, Round, .563IDx.54L,LDPE (eddy current brake) 4 $0.10

DRIVE
19 AX-17959 Assy, Crank, 3 Pcs  (complete, with out pedals) 1 $79.50
19* FM-19470    Crank, Arm RIGHT 1 $26.00
19* FM-19471    Crank, Arm LEFT 1 $26.00



19* FM-19472    Crank, Shaft 1 $25.75
19* HS-19467    Crank, Bolt, M8x1x20 ScHd Btn, Chrome (threads into end of shaft) 2 $0.75
19* HW-19469    Crank, Washer, Flat,  Chrome (for bolt of end of shaft) 2 $0.45
19* HS-19468    Crank, Bolt M8x1x22, Chrome       (crank arm to shaft) 2 $1.75
17 AX-62031 Assy, RIGHT Crank Bearing 1 $31.00
16 AX-62023 Assy, LEFT Crank Bearing 1 $31.00
45 HS-18294 Screw, SEMS 10-32x.38 SlotHXHD (secures bearings to frame) 4 $0.45
50 HW-18176 Washer Crank Key 1 $3.30
34 HN-41157 Nut, Crank 7-8-24  (use with crank key washer) 1 $3.00
11 AX-18138 OBSOLETE - USE AX-21382 & AX-21383 Pedal Set, X-Tra Wide 1 $0.00

N/S HX-18903 Pedal Strap, RIGHT 1 $6.00
N/S HX-18904 Pedal Strap, LEFT 1 $6.00
11 AX-21382 Pedal 9/16" Thread w/Strap, LEFT NEW STYLE   (one pedal) 1 $21.00
11 AX-21383 Pedal 9/16" Thread w/Strap, RIGHT NEW STYLE (one pedal) 1 $21.00
69 PW-17941 Pulley, PRIMARY Drive 1 $53.65
362 AX-17967 Assy,Pulley,SECONDARY Drive (includes,shaft, retainers and bearings) 1 $83.50
360 FM-17916 Shaft, SECONDARY Drive Pulley 1 $7.75
NS HB-17968 Bearing, Radial, 6002ZZ (secondary drive pulley) 2 $5.30
361 HX-18158 Retaining Ring (secondary drive pulley shaft retainers) 2 $0.50
39 HS-15763 Bolt, 1-4-20x.375, Flhd, Nylock (secondary pulley shaft to frame) 2 $0.25
21 SK-19458 Belt, Poly-V 380J6 530C (secondary drive pulley) 1 $17.00
22 SK-19457 Belt, Poly-V 430J10 530C/530R (primary drive pulley) 1 $35.00

363 AX-18105 Assy, Idler RIGHT Side (bracket, wheel, bushings,bolt) 1 $32.50
57 HX-18024 Spring,Extension (right side idler SILVER 3/4") 1 $9.00

367 AX-18106 Assy, Idler LEFT Side (bracket, wheel, bushings,bolt) 1 $33.50
58 HX-18039 Spring,Extension      (left side idler SILVER 1/2" ) 1 $8.65

363 AF-18104 Brkt,Spring Tensioner, RIGHT 1 $6.00
367 AF-18053 Brkt,Spring Tensioner, LEFT 1 $7.20
368 HB-18056 Bushing, Flange, .375x.469x.25 4 $3.00
369 HB-18059 Idler Wheel, 1.88 x 1.15 2 $17.30
366 HN-42043 Nut  3-8-16 Flanged Ss B 2 $0.95
59 HX-18133 Retaining Ring (idlers to frame) 4 $0.65

FRAME

* Requires frame color for processing
100 SCK-17899 Frame, Upright* 530C 1 $581.47
101 SCK-17970 Weldment,Display Support Tube*   530C 1 $69.00
102 SCK-18270 Assy,Weldment ConsoleSupport*  530C 2 $122.90

31 FS-18261 Plate, Console Cable Connector 1 $1.75
47 HS-41006 Screw, SLFPT, 10-24x.5 PnHd (plate console cable connector) 2 $0.20
42 HS-18183 Bolt, 5-16-18 UNCx.75 SCHD (display support tube to fame) 4 $0.25
52 HW-53018 Washer, 5/16, Split, SS,BLK (display support tube to fame) 4 $0.16
56 HX-18017 Bumper, .5x.14, Black 3 $0.17
54 HX-14416 Clip, Wire, Latching 1x1 2 $1.00
24 CW-50026 Front Transport Wheel 2 $7.00
27 FM-51215 Spacer  (front transport wheel) 2 $1.00
51 HW-53017 Washer, 5/16, (front transport wheel) 2 $0.11
48 HS-41126 Bolt, 5-16x1 BTHD,SST (front transport wheel) 2 $0.75
49 HW-43042 Washer,HDS-8 5/16 (front transport wheel) 2 $0.25
64 PL-05044 Foot, Rear Nylon Glide 2 $4.00

1-German;2-French;3-Spanish;4-English;6-Japanese;7-Swedish; 8- Russian



32 HN-11136 Nut, 5/16-18 Hex, Zn (for rear foot) 2 $0.25
Frame Decals

203 DE-18186-4 Decal, Warning, ENGLISH 1 $0.35
75 DE-14486 Serial Number Decal 1 N/A

If welded bolt on frame has broken off, send the following kit
NS SK-17795 Service Kit ,500-700C-R, Cyclone R/C Rear Foot 2 $7.25

HARDWARE
NS AX-18340 Assy Kit, Hardware Pack 1 $2.15

LOWER ELECTRONICS
2 AD-17885 PCA, Lower Controller, Hybrid Brake 1 $205.15

30 FS-18220 Cover, Lower Controller,                530C 1 $4.35
55 HS-12031 Screw,SEMS, 10-32x.62 PNHD PHIL (lower pca and cover to frame) 4 $0.17
76 HX-18369 Standoff Hex, Nylon,6-32x1-4 (I/O board) 3 $1.10
8 AD-17886-Q PCA, I/O Board 1 $50.00
5 AF-18164 Plate, Power Jack I/O Cover 1 $2.75

43 HS-18374 Screw SEMS, 6-32x.875 PNHD PHIL (I/O board,cover to frame) 3 $0.90
MANUALS

206 LT-18171-4 Manual, Owner's, CYCLONE, 530C               ENGLISH 1 $30.00
207 LT-03051 Facility Safety Sign 1 $1.95
NS LT-18260 Assembly Poster 1 $10.50

POLAR HEARTRATE
NS AD-14177 Heart Rate Transmitter Belt with Watch OPT $0.00

SEAT ASSEMBLY
18 AX-17693 Assy, Seat Post 1 $203.66
400 AF-17960 Weldment, Seat Post 1 $132.75
401 DE-50122 Decal, Seat Position, 530C 1 $1.90
401 DE-20713 Decal, Seat Position, 530C IFI STANDARD 1 $24.00
87 FS-18014 Bracket, Safety Stop, Removable 1 $2.75
88 HS-11347 Bolt 1-4-20x.75 SCHD BTN,BLK 2 $0.25

402 HS-18298 Bolt 5-16-18x.88 BTHD CAP SS,BL 4 $0.60
52 HW-53018 Washer 5-16 Split SS, BLK 4 $0.16

403 PD-18232 Seat                                                  530C 1 $56.00
29 FS-18063 Plate, Seat Post Stop, Frame 1 $2.60
35 HS-11874 Bolt,LCK, 1-4-20x.75, G5 2 $0.20
65 PL-17965 Guide, Seat Post, UPPER 1 $8.75
66 PL-17966 Guide, Seat Post, LOWER 1 $8.75
47 HS-41006 Screw, SLFPT, 10-24x.5 PNHD (upper and lower seat post guide) 4 $0.20
28 FM-18011 Pin, Seat Adjusting 1 $24.00
62 HX-40074 Spring, Compression, .72odx.8                                  (seat pin) 1 $1.75
61 HX-18291 Knob, Seat 1 $3.30

TOTAL ACCESS(YELLOW)
NS AX-18996 Assy, Handrail w/ C-HR               YELLOW 530C  $350.00
NS AX-18866 Assy, C-HR Grip, Pair                 YELLOW                           $25.00
NS HX-18832 Pedal Straps                              YELLOW (1 pair) $14.00
NS DE-20713 Decal, Seat Adjustment $24.00
316 SW-20702-4 Switch Menbrane, IFI  TOP      UK 1 $119.35
317 SW-20703-4 Switch Menbrane, IFI  BOTTOM A/V    425T / 445T / 455T       UK 1 $250.00
401 DE-20713 Decal, Seat Position, 530C IFI STANDARD 1 $24.00

1-German;2-French;3-Spanish;4-English;6-Japanese;7-Swedish; 8- Russian


